CENTRAL STAND FOR APRILIA DORSODURO ABS 2016

Central stand for Aprilia Dorsoduro ABS 2016
 
(1)  858508
LATERAL STAND
 
(2)  858509
LATERAL STAND PLATE
 
(3)  AP8161119
STAND PIN
 
(4)  AP8150292
CURVED SPRING WASHER *
 
(5)  AP8152001
LOW NUT M10X1,25
 
(6)  AP9100669
INNER SPRING
 
(7)  AP9100668
OUTER SPRING
 
(8)  AP8102524
STAND SPRING PROTECTION
 
(9)  AP81278565
INTERRUTTORE LINEARE
INTERRUTTORE LINEARE
 
(10)  AP8150050
HEX SOCKET SCREW M5X16
 
(11)  860905
PIN
 
(12)  858507
STAND PLATE
 
(13)  AP8150009
WASHER
 
(13)  AP8150009
WASHER
Part number Description
# 1
858508
LATERAL STAND
# 2
858509
LATERAL STAND PLATE
# 3
AP8161119
STAND PIN
# 4
AP8150292
CURVED SPRING WASHER *
# 5
AP8152001
LOW NUT M10X1, 25
# 6
AP9100669
INNER SPRING
# 7
AP9100668
OUTER SPRING
# 8
AP8102524
STAND SPRING PROTECTION
# 9
AP8127856
AP81278565
INTERRUTTORE LINEARE
INTERRUTTORE LINEARE
# 10
AP8150050
HEX SOCKET SCREW M5X16
# 11
860905
PIN
# 12
858507
STAND PLATE
# 13
AP8150009
WASHER
Here are all the parts relating to the Central stand of your DORSODURO 2016. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Aprilia Dorsoduro ABS 2016

FRAME Parts for Aprilia Dorsoduro ABS 2016

ENGINE Parts for Aprilia Dorsoduro ABS 2016

  • Dorsoduro ABS
    Aprilia DORSODURO Displacement: 750 cc Year: 2016
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...